



SIRIM QAS International Sdn.Bhd.
 (Company No.: 199601037981 (410334-X))

No.1, Persiaran Dato' Menteri, P.O.BOX 7035, Section 2,
 40700 Shah Alam, Selangor Darul Ehsan, Malaysia
 Tel: 03-55446253 / 55446252 Fax: 03-55446272
 www.sirim-qas.com.my

TEST REPORT

REPORT NO.: 2020EA1259	PAGE : 1 OF 13
------------------------	----------------

This Test Report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS International Sdn. Bhd. This Test Report shall not be reproduced, except in full and shall not be used for any purpose by any means or forms (including but not limited to advertising purposes) without written approval from the Chief Executive Officer, SIRIM QAS International Sdn. Bhd. Please refer the last page for Conditions Relating to the Use of Test Report

THIS TEST REPORT IS ISSUED IN SECURED PDF SOFTCOPY

Applicant : MEGAHOCK PIPES & PROFILE MFG. SDN. BHD.
 LOT 195, JALAN SEELONG, MUKIM SENAI.
 KULAI, 81400 JOHOR BAHRU, JOHOR.
 MALAYSIA.
 (u/p : Mohd Shaiful Amry)

Manufacturer : MEGAHOCK PIPES & PROFILE MFG. SDN. BHD.
 LOT 195, JALAN SEELONG, MUKIM SENAI.
 KULAI, 81400 JOHOR BAHRU, JOHOR.
 MALAYSIA.

Product : RIGID PVC CONDUIT FOR ELECTRICAL INSTALLATION

Reference Standard/ Method of test : MS 61386 – 21 : 2010

Description of sample :

- Brand Name : PVCMAN
- Model / Type : Heavy Duty
- Size : 20mm, 25mm
- Classification : 442112
- Colour : Orange


Date received of complete application : 27 AUGUST 2020

Job No./Ref. No. : J20201421016 (P5-002882)(PM017602)

Overall test result : **COMPLIED** (See page 2 for details)

Issue date : 16 OCTOBER 2020

Approved Signatories;



 (DANIAL NAIM BIN MAT RASHID)
 Testing Executive



.....
 (M. ZAMRI BIN MUSTAFFA)
 Head
 Electrical & Electronic 1 Section
 Testing Services Department

This Test Report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS International Sdn. Bhd. This Test Report shall not be reproduced, except in full and shall not be used for any purpose by any means or forms (including but not limited to advertising purposes) without written approval from the Chief Executive Officer, SIRIM QAS International Sdn. Bhd. Please refer the last page for Conditions Relating to the Use of Test Report

SUMMARY OF TESTS:

1. This is a type test report as requested by the applicant.
2. The samples submitted for testing has been checked in accordance to MS 61386-21: 2010.
3. Unless otherwise specified, tests were conducted at ambient temperature of 25 ± 5 ° C.
4. The classification of the conduit is as following;

Numerals / Digits	X ₁	X ₂	X ₃	X ₄	X ₅	X ₆	X ₇	X ₈	X ₉	X ₁₀	X ₁₁	X ₁₂
Ref. Sub Clauses	6.1.1	6.1.2	6.2.1	6.2.2	6.1.3	6.3	6.4.1	6.4.2	6.4.3	6.1.4	6.5	6.1.5
Digits Marks on Sample	4	4	2	1	1	2	-	-	-	-	-	-

5. The abbreviation used in this test report denotes as follows;

Pass : Complied with the requirement

NA : Not Applicable with the requirement

Fail : Did Not Comply with the requirement

SUMMARY OF RESULT/S:

1. The submitted test samples as described in this test report complied with the requirements of MS 61386-21: 2010.

ADDITIONAL INFORMATION:

1. Tested by: Saifuddin Bin Mohd Nasir
2. Checked by: Hasbar Rafeq Bin Abd Rahim
3. Date of test sample(s) received;
 - a) 1st submission: 27 AUGUST 2020



--	--	--